H2 R5ISHFH

SICK Iigo

H2 Series Parts Manual

1.5, IpEEpBH/Machine frame & cover components




1.5, JrEs4E4/Machine frame & cover components

Fs AEHS R TR #78 Number
NO. Part NO. Part Name Description z (zzD z-12
1 304713 R Panel 1 1
930000235 mEtR(12mm) Panel (12mm) 1
2 201511025 ERIEET Panel Screw SM11/64x40 1 1 1
3 14713003 [Elirts2A) Panel thread guide 1 1 1
4 10113004 Yat5320| Panel thread guide (right) 1 1 1
5 | 101511007 #2967 SMT1/64x40x6 Screw SM11/64x40%6 2 2 2
6 1411300400 INTZERER IR Small thread tension assay 1 1 1
6-1 | 13812066 k57 Thread tension guide plate 1 1 1
6-2 | 13810008 INR L EEIET Thread tension bolt 1 1 1
6-3 | 11212004 INFELR Thread tension disk 2 2 2
6-4 | 11227001 I\ Thread tension spring 1 1 1
6-5 | 138516019 INEEL B Thread tension nut 1 1 1
7 | M3514002 N EITEIRET Set Screw 1 1 1
8 | 13512004 =H&4 3-hole thread guide 1 1 1
9 11471300100 SRR Thread tension assay 1 1 1
9-1 | 1M47NS30001 SeiRiBsT Thread tension Screw 1 1 1
9-2 | 141516013 D s R Thread tension nut 1 1 1
9-3 | 14227024 bR s Thread tension spring 1 1 1
9-4 | 10112006 AR Tension releasing board 1 1 1
9-5 | 14112015 SR Thread tension disk 2 2 2
9-6 | 114727001 Here Take-up spring L L L
9-7 | 13513006 SR RE Thread tension retainer 1 1 1
9-8 | 135515002 TR RRRE] Screw 1 1 1
9-9 | 001050 (OF:l:) 0 Ring 14.5x1.5 1 1 1
9-10 | 10112007 2 FRIER Thread tension nut locking plate 1 1 1
10 136514002 85T SM15/64 X 28 Screw SM15/64 X 28 1 1 1
n 14712018 PR EAIR S Thread take-up lever cover 1 1 1
12 101511004 12ET SM3/16X28 X7 Screw SM3/16X28 X7 2 2 2
13 10122005 PRERIEITEEIET 38 Take-up link pin screw plug 1 1 1
14 | 135511047 EHRIZE] SM11/64x40 | Panel Screw SM11/64x40 2 2 2
15 14726001 INRET Thread release pin 1 1 1
16 13502018 LING 7S Thread release bar 1 1 1
17 | 13837002 A4-0182 BgkRis A4-0182 trademark 1 1 1
18 | 1411300600 s s ] Bobbin winder thread tension 1 1 1
18-1 | 114516001 2 SM11/64%x40 Nut SM11/64 x40 1 1 1
18-2 | 11413022 SRS iR Thread tension guide plate 1 1 1
18-3 | 13601006 SessiReT Screw 1 1 1
18-4 | 10112005 SR Thread tension disk 2 2 2
18-5 | 11427006 I\ L e Spring 1 1 1
18-6 | 138516019 INRL SRR Thread tension nut 1 1 1
19 101512001 ERSAE Base plate pillar 4 4 4
20 | 100968 H5 #125 H5 frame 1 1 1
21 100767 JEIR Base plate 1 1 1
22-1 | 13515002 R Slide plate 1 1 1
22-2 | 13512007 HEIREE Slide plate spring 1 1 1
22-3 | 101511019 25T SM3/32x56 L=2 | Screw SM3/32x56 L=2 2 2 2
23 | 1473100100 GReGERAN Bobbin winder thread tension 1 1 1
24 114511003 FrERESLIRET Screw 3 3 3
25 11419001 0471 Thread cutter 1 1 1
26 114511015 HRET SM9/64x40 L=6 | SCREW SM9/64x40 L=6 2 2 2
27 | 13522001 RIS ($19) Rubber plug( ¢ 19) 1 1 1




1.5, IpEpBH/Machine frame & cover components




1.5, JrE94E4/Machine frame & cover components

Fs NEHS £ TR & Number
NO. Part NO. Part Name Description tz 228 z-12
28 | 13522002 FRISREE ($11.8) Rubber plug (¢ 11.8) 1 1 1
29 13513010 Ta% Nest less e-device 1 1 1
30 | 101517002 1857 SM11/64x40 L=5 | Screw SM11/64x40 L=5 2 2 2
31 13515001 iR Needle plate 1 1
13615003 &R (12mm) Needle plate (12mm) 1
32 | 101511005 (=5 Screw 1 1 1
33 1422062 odE D) Gland 1 1 1
34 | 10151025 257 SMT1/64x40%7 Screw SMT1/64x40%7 2 2 2
35 13512001 HIDEERFE Beadier pedestal 1 1 1
36 13811060 BB EHIRE Motor insulation shield 1 1 1
37 | 1363303000 A ERREEH Motor 1 1 1
38 W02004 JREME Spring washer 4 4 4
39 #25T M5x70 Screw M5x70 4 4 4
40 1473304200 IHREBYEEds Machine electric control 1 1 1
4 114513001 1287 M5x20 Screw M5x20 1 1 1
42 136513001 B2ET M5x35 Screw M5x35 3 3 3




2. FibkZ 44/ Main shaft & thread take-up components




2. Lk A%/ Main shaft & thread take-up components

Fs AEHS R SiHEA #8 Number
NO. Part NO. PartName Description €2z 1 CZ12
1 14702011 i Main shaft 1 1 1
2 10122012 R E Rubber plug 1 1 1
3 10108003 HHEB Shaft washer 1 1 1
4 | 101515002 257 SM1/4x40%6 Screw SM1/4x40%6 2 2 2
5 13603023 HiHEREE Main shaft bushing front 1 1 1
6 13503017 iRt E Main shaft bushing, middle 1 1 1
7 | 135515006 25T SM15/64x28 Screw SM15/64%28 1 1 1
8 13603027 HHEE Main shaft bushing back 1 1 1
9 13522010 i E R AN Bushing back oil seal assay 1 1 1
10 | 304714 FEhie Capstan 1 1 1
11| 510009 FrhieiRE] M6x8 Capstan Screw M6x8 2 2 2
12 1353800200 HrERtTeRA Thread take-up assay 1 1 1
12-1 | 101511005 FrER AR SL8ET Screw SM11/64 X 40X 8 1 1 1
12-2 | 13505002 SHiFiEsL Needle bar connection 1 1 1
12-3 | 101517001 PREIRIEET (AEhE) | Screw 1 1 1
12-4 | 13505003 SHHPEM Needle bar connecting rod 1 1 1
12-5 | 10124001 PREAEREHHR Needle bearing 1 1 1
12-6 | 13504002 HRERATRARR Thread take-up crank 1 1 1
12-7 | 13538004 BT Thread take-up rod 1 1 1
12-8 | 13538003 R E Thread take-up bushing 1 1 1
12-9 | 13538002 HRERIERT Thread take-up connecting rod 1 1 1
12- | 13502003 AT Pin 1 1 1
13| 135515009 ¥85T SM15/64%28 Screw SM15/64x28 1 1 1
14 114704013 TR Needle bar crank 1 1 1
15 | 101515007 25T SM1/4%40%8 Screw SM1/4x40%8 1 1 1
16 | 101515007 #2967 SM1/4x40%8 Screw SM1/4x40x8 1 1 1
17 | 101515004 $86T SM9/32x28%16 | Screw SM9/32x28x%16 1 1 1
18 | 135511002 ¥85] SM9/32x28 Screw SM9/32x28 1 1 1
19 14703006 HHLEHE Needle bar upper bushing 1 1 1
20 10122013 HHE FHEBREE Upper bushing rubber plug 1 1 1
21 13503007 HHTHE Needle bar lower bushing 1 1 1
22 14735001 IXTES BTW-DRIVING-WHEEL 1 1 1
23 13602002 HT Needle bar 1 1 1
24 | 1351301 HHRTEER Needle bar thread ring 1 1 1
25 | 13517001 H15HDPx17 23#) Needle(DPx17 23#) 1 1 1
26 | 101511006 85T SM1/8x44 L=4,5 | SCrew SM1/8x44 L=4.5 1 1 1
27 | 13609001 iERIE Slider trough 1 1 1
28 11409001 SHHELBER Connection Slider 1 1 1
29 101511008 RS HIRET Slider guide rail Screw 2 2 2
30 | 101511005 ¥EET SM11/64x40%8 | Screw SM11/64x40x%8 2 2 2
31 10112003 HE Washer 1 1 1
32 | 13523001 Eih Qil felt for needle bar 1 1 1
33 | 510035 #8267 M5x8 Screw M5x8 2 2 2
34 | 114723001 ST LEESZE Oil felt for needle bar 1 1 1
35 | HO3001 RN 15 Washer 1 1 1
36 | 40511001 g wire clip 2 2 2




3. [E¥l$>¢A{4/Presser bar components




3.[E¥9 B4 /Presser bar components

Fs AEHS R TR #8 Number
NO. Part NO. Part Name Description CZ @24y Z-12
1 14711005 ERBRE Presser foot wrench 1 1 1
2 101511008 1RET SM11/64x40x8 Screw SM11/64x40x8 1 1 1
3 001009 0 BUEE 4.5X1.8 0-ring 4.5X1.8 1 1 1
4 13510004 ESIHEA S Presser bar lifting cam 1 1 1
5 1351201200 BRI () EE Knee lifter lever (left)assay 1 1 1
5-1 13512014 [ vasan Knee lifter rod 1 1 1
5-2 135511027 1257 SM3/16x28 Screw SM3/16x28 1 1 1
5-3 135511026 12T SM11/64 x40 Screw SM11/64 x40 1 1 1
5-4 | 13512013 BREIETHIF () Knee lifter lever (left) 1 1 1
5-5 | 13510005 N YES Tension releasing cam 1 1 1
6 114726007 N EOE Ension releasing cam melt 1 1 1
7 13526005 gEEEEY Pin for spring 1 1 1
8 13527010 BRISETHTA () Presser spring 1 1 1
9 1147NS30003 1257 M15x1 Screw M15x1 1 1 1
10 | 114709002 EERTSE Guide bushing 1 1 1
1 135516003 12 M15x1 Nut M15x1 1 1 1
12 13512016 RISIETHIFT Knee lifter lever 1 1 1
13 13527011 JEEFToE Presser spring 1 1 1
14 114709001 ESFTFSZE(0thE) Presser bar lifting bracket 1 1 1
5 30122022 FERMRAE T L Gasket 1 1 1
16 13502019 EEFTF Presser bar 1 1 1
17 13503013 FESTHEE Presser bar bushing 1 1 1
18 101515006 1257 SM15/64x28 Screw SM15/64 x28 1 1 1
19 101511008 H2ET SM11/64%x40%8 Screw SM11/64x40x8 1 1 1
20 | 4713002 57| thread guide 1 1 1
21 101511009 18R] SM9/64x40x10.5 | Screw SM9/64x40x10.5 1 1 1
22 13528007 INERNEETE Washer 1 1 1
23 | 13512017 BHiP4) Defend hook 1 1 1
24 13516001 JINERD Presser foot complete 1 1
13516005 JINERD Presser foot complete 1
25 135512002 1257 SM15/64x28 Screw SM15/64 x28 1 1 1
26 13512015 IRIRIEFHTIH () Knee lifter lever (right) 1 1 1
27 | 135511027 1RET SM3/16x28 Screw SM3/16x28 1 1 1
28 | 113514020 1RET SM11/64x40 Screw SM11/64 x40 1 1 1




4. EE9HE/Feed mechanism components




4.:%£¥9348{4/Feed mechanism components

FS | R84S BFR TR #& Number
NO. Part NO. Part Name Description z (zzb Z-12
1 1350501500 EfRIERT RS Rocker shaft connecting rod assy 1 1 1
1-1 | 135515007 EEIRET Screw 3 3 3
1-2 | 13510003 EforyEs Feed drive eccentric cam. 1 1 1
1-3 | 13505005 ELOIEFT Rocker shaft connecting rod 1 1 1
1-4 | 13505006 SHERETIEM Feed regulator connecting rod 1 1 1
1-5 | 13526001 R Walking foot crank short pin 1 1 1
1-6 | 13504004 EREE () Feed rocker shaft crank assembly 1 1 1
1-7 101511025 12T SM11/64x40x7 Screw SM11/64x40x7 1 1 1
1-8 409511021 1RET SM11/64x40x14 Screw SM11/64x40x14 1 1 1
1-9 | 13505024 BARESIEFT Connecting short link 2 2 2
1-10 | 13505023 AREIEFT Crank long link 2 2 2
1-11 | 13502015 EH RO Hinge pin 1 1 1
1-12 | 201511007 25T SM9/64X40 Screw SM9/64X40 1 1 1
1-13 | 20151012 25T SM9/64X40 Screw SM9/64X40 1 1 1
1-14 | 13504007 S ERIE TS HHAR Needle pitch adjusting link 1 1 1
1-15 | 209514008 12T SM11/64x40%x4.5 Screw SM11/64x40x4.5 1 1 1
1-16 | 13502014 ERIEITSES Crank connecting pin 1 1 1
1-17 | 13526003 ERIEITE Crank connecting pin 1 1 1
2 13510002 SHIE R T RET Hinge pin 1 1 1
3 13528002 L Thrust collar 1 1 1
4 11350500200 | &7 &F B4 Connecting rod assembly 1 1 1
4-1 | 135515007 $2ET SM11/64%40 Screw SM11/64%40 3 3 3
4-2 | 13510001 B Feed drive eccentric cam. 1 1 1
4-3 | 13505001 B EM Connecting rod 1 1 1
5 13502009 BT RS EEH Hinge pin 1 1 1
6 135511048 1857 SM3/16x32 Screw SM3/16x 32 2 2 2
409511015 1257 SM3/16x28x15.5 Screw SM3/16 X28X15.5 1 1 1
7 13504019 BFAEE Feed lifting rock shaft crank(right) 1 1 1
8 | 10551019 85T SMT1/64x40 L=13 | Screw SM11/64x40 L=13 1 1 1
9 13502016 SHERE T R EN IS Adjusting link fulcrum shaft 1 1 1
10 13502017 S ERE TS R e Adjusting link fulcrum shaft pin 1 1 1
il 114511004 1857 SM11/64x40x18 Screw SM 11/64x40x18 1 1 1
12 13602003 E7nH Feed rocker shaft 1 1 1
13 10108003 BTF. EfihEE Thrust collar assay 2 2 2
14 101515002 1257 SM1/4x40x6 Screw SM1/4x40x6 4 4 4
15 | 13603024 EARHEHE Bushing for feed rock shaft(right) 1 1 1
16 135515009 125T SM15/64x28 Screw SM15/64 X 28 1 1 1
17 HO03001 i R Retaining ring 2 2 2
18 101511018 12T SM1/8x40 L=6 Screw SM1/8x40 L=6 2 2 2
19 | 13514001 LA F Feed dog 1 1
13614003 EHRF(12MM) Feed dog(12MM) 1
20 13504003 SFERRRER Feed crank assembly 1 1 1
21 13502005 LR Feed bar shaft 1 1 1
22 13528004 FEREHE Washer 1 1 1
23 101511008 125T SM11/64x40x8 Screw SM11/64x40x8 1 1 1
24 101511016 125T SM3/16x28 L=14 Screw SM3/16x28 L=14 2 2 2
25-1 | 1350700300 | ZFZasF4 Feed bar assembly 1 1 1
25- | 13502029 oFAn gy Feed pin 1 1 1




4. EE9HEE/Feed mechanism components




4.:%£¥9348{4/Feed mechanism components

Fs AEHS R TR #78 Number
NO. Part NO. Part Name Description tz @24y CZ-12
25-1-2 | 13509007 Eth Slider 1 1 1
25-1-3 | 13528009 HE washer 1 1 1
25-1-4 | 13507001 oF2a Feed bar assembly 1 1 1
25-2 | 13505004 BFY Feed forked connection 1 1
13505018 BF Y (12mm) Feed forked connection(12mm) 1
26 | 4095M021 BT sEET Screw 1 1 1
27 13602004 = Feed lifting rock shaft 1 1 1
28 135515008 e L] Screw 1 1 1
29 13528006 HE Washer 1 1 1
30 13603005 T HEHE Bushing for feed rock shaft(right) 1 1 1
31 13522014 B2 (019.5) Rubber plug($19.5) 1 1 1
32 135020 HEEER Hinge pin for feed regulator 1 1 1
33 13503026 EHIEREE Feed regulator bushing 1 1 1
34 13509003 £HiEEE Feed regulator 1 1
13509003 £HIEEE(12mm) Feed regulator(12mm) 1
35 101511020 125] SM11/64%x40 | Screw SM11/64x40 L=10.5 1 1 1
36 | 13551009 85T SM15/64x28 Screw SM15/64 %28 1 1 1
37 1350401400 | {ms%/ErFahiReBeE | Slide block pin 1 1 1
37-1 13504006 FEEREFF R Inverted seam lever crank 1 1 1
37-2 | 13502012 EEFT BRI Operating rod crank roller pin 1 1 1
37-3 | 13509006 BT Roller column 1 1 1
37-4 13509010 E22 Washer 1 1 1
38 13502013 BISERTFH Reverse feed lever shaft 1 1 1
39 13527007 Bt Es Spring for feed crank 1 1
13527016 phiReEEE(12mm) Spring for feed crank(12mm) 1
40 | 135515014 86T SM15/64%28 | Screw SM15/64x28 1 1 1
1 001137 0 BB $6.3x1.8 0-ring $®6.3x1.8 1 1 1
42 13531001 BI5EIRTF Reverse feed lever 1 1 1
43 135511022 1257 SM3/16x32 Screw SM3/16 X 32 1 1 1
44 101511022 12£T SM3/16x28x18 | Dial screw SM3/16x28x18 1 1 1
45 1471100200 | &tiE#S Needle pitch dial 1 1
11471100200 | &£ (12mm) Needle pitch dial (12mm) 1
46 14212068 SRR Feed requlator key-press 1 1 1
47 112326008 1T Stopper pin 1 1 1
48 11427034 LT ReEs Spring for stopper pin 1 1 1
49 13527009 EHIEIREE Dial spring for key-press 1 1 1
50 001046 0 A P9.5x2.5 0-ring®9.5x2.5 2 2 2
51 136530004 SHERETIEF Feed regulator screw bar 1 1 1
52 135515006 _FigchzsiseT Pin bushing 1 1 1
53 1135050010 ERATHE AN Rocker shaft connecting rod assy 1 1 1




5. Ei¥$}ER(%/Upper feed Parts




5. biE¥lER{4/Upper feed Parts

ES LENS BR TR #1& Number
NO. Part NO. Part Name Description ¢z Y228 CZ-12
1 11470500200 EAFEE Connecting rod assembly 1 1
1470500700 EAFER(HE(4.5mm) Connecting rod(4.5mm) 1
1-1 | 101515007 $8ET SM1/4x40x8 Screw SM1/4x40x8 2 2 2
1-2 114710001 FERFHBE (RS Eccentric wheel 1 1
114710003 ERIFHE (RS (4.5mm) Eccentric wheel(4.5mm) 1
1-3 H03061 iR MR 24 Retaining ring 24 1 1
iR MR 26 Retaining ring 26 1
1-4 11470500300 EFF/NBA S Connecting rod widget 1 1
11470500800 VEFF/NB{EE(4.5mm) Connecting rod widget(4.5mm) 1
1-4-1 | 114703001 IEFHETRE Bushing 1 ! L
1-4-2 | 114705001 JEFHEAT Lifting link 1 1 1
1-5 135520006 4257 M6x0.75 Screw M6x0.75 1 1 1
1-6 13528008 BE Washer 1 1 1
1-7 13504013 {BCEFE TR Presser lifting shaft 1 1 1
1-8 N02001 JNEIEE M6X0.75 Hex nut M6X0.75 1 1 1
1-9 135511035 HRET SM1/4x24 Screw SM1/4x24 1 1 1
2 13603014 ZERIETHEEE Presser lifting shaft back bushing 1 1 1
3 135515008 HRET SM15/64x28x6 Screw SM15/64x28x6 3 3 3
4 13603028 EEREAIRE Presser lifting shaft bushing 1 1 1
5 13603013 EERNETHHEIE Presser lifting shaft bushing 1 1 1
6 135530007 H2ET SM9/32x28 Screw SM9/32x28 1 1 1
7 135516006 W2 SM9/32x28 Nut SM9/32x28 2 2 2
8 13512018 B R L2 Lifting presser bracket for spring 1 1 1
9 101511008 $25T SM11/64x40x8 Screw SM11/64x40x8 4 4 4
10 14727013 EEREETSE Lifting presser spring 1 1 1
1 1350202100 B EITRESHE Presser spring guide 1 1 1
11-1 | 13502026 B EATRESHEFT Presser spring guide rod 1 1 1
11-2 | 13502027 FETEESHE Presser spring guide bushing 1 1 1
12 201511012 12£T SMS/64X40 Screw SM9/64X40 4 4 4
13 114712011 EFERSEZ Lifting presser guide plate assembly 1 1 1
14 402513011 HRET SM15/64x28x18 Screw SM15/64x28x18 1 1 1
15 1420900400 hZA- B Crank shaft complete assembly 1 1 1
15-1 142530011 Ehih A BIARE A Crank shaft complete 1 1 1
15-2 | 14209004 HEE TS A E TR Slide block 1 1 1
15-3 | HO5029 FOEE Split ring 1 1 1
16 13504020 [ERMEERIRIAE Presser swing shaft 1 1 1
17 | M628005 BT R EEIRE T E Washer 1 1 1
18 135516005 Y2 SM1/4x24 Nut SM1/4x24 1 1 1
19 1350401500 ERIF BRI REZR A Presser lifting crank 1 1 1
19-1 | 13602001 TERFHRE A Presser lifting crank 1 1 1
19-2 | 13526007 B Taper pin 1 1 1
19-3 | 13504009 JERIFHERTRAR Pressure foot lifting shaft 1 1 1
20 135516004 W2 SM1/4x40 Nut SM1/4x40 2 2 2
21 13505027 ERRERIEARIEAT(I0%MR) | Presser feed crank link 1 1 1
22 135520012 H2ET SM1/4x40 Screw SM1/4x40 1 1 1
23 10124001 BEHE Needle bearing 4 4 4
24 13509004 B EHSAR Lifting presser plate 1 1 1
25 | 1147NS30002 ekl iR ST Guide shaft 1 1 1
26 13508004 BT ERSAmRE Needle of bearing 1 1 1




5. Ei¥$}ER(%/Upper feed Parts




5. biE¥lER{4/Upper feed Parts

Fs AEHS R TR #8 Number
NO. Part NO. PartName Description z (zzD Cz-12
27 P03035 S [RFEES 3X8 Spring round pin3X8 2 2 2
28 1147NS20001 HRET SM1/4x40x%7 Screw SM1/4x40x7 1 1 1
29 | 101511001 BT SM3/16X28 L=9 | Screw SM3/16X28 L=9 1 1 1
30 | 13526006 R AT Pin 1 1 1
31 13505030 EER A (i) Fork lever 1 1 1
32 135520013 H2ET SM1/4x40 Screw SM1/4x40 1 1 1
33 135520014 HRET SM1/4x40 Screw SM1/4x40 1 1 1
34 | 13505028 EERNENT (i) Link of walking foot 1 1 1
35 W02002 HE 4 Washer 2 2 2
36 13601015 12 ERIFFEE Holder for walking foot bar 1 1 1
37 116511005 B8ET SMT1/64x40x13 | Screw SMT1/64x40x13 2 2 2
38 114712020 B ERLEEER Lifting presser sway crank guide pin 1 1 1
39 | 114708001 [ERLEFTEAR R Shim 2 2 2
40 13501006 EERIT Presser rod guide 1 1 1
41 135511030 42ET SM9/64x40 Screw SM9/64 x40 1 1 1
42 | 13516002 FEARS ] walking foot 1 1
13516006 1EIERD Walking foot 1
43 | M47NS20002 HRET SM1/4x40 Screw SM1/4x40 1 1 1
44 114704001 JERER R (0ERE) Presser feed crank 1 1 1
45 13508008 ERNERHEHE Presser swing shaft front bushing (left) 1 1 1
46 135515004 B2ET SM1/4x40x4 Screw SM1/4x40x4 2 2 2
47 | 13508009 2B Shaft washer 1 1 1
48 13502023 ERMERNH Presser swing shaft 1 1 1
49 | 11472200200 Bt S Oil seal 1 1 1
50 | 13503014 ERNER S HE Presser swing middle shaft bushing 1 1 1
51 13504023 ERNERN SRR Presser swing crank(right) 1 1 1
52 402513071 B8ET SM15/64x28x18 | Screw SM15/64x28x18 1 1 1
53 135520005 #2ET SM9/32x28 Screw SM9/32x28 1 1 1
54 13505014 BEERAER Presser swing crank(right)rod 1 1 1
55 | 135520004 ST Pin 1 1 1
56 13504022 EApihERR () Feed rocker shaft crank middle 1 1 1
57 101511025 HRET SM11/64x40x7 Screw SM11/64x40x7 1 1 1
58 | 16511005 H8ET SMT1/64x40x13 | Screw SM11/64x40x13 1 1 1
59 W01002 M3 # - Washer 1 1 1




6.5EER(4/Hook components

o
o

28




6.5EHER{4/Hook components

22 135515009

#26] SM15/64x28

Screw SM15/64x28

23 | 13502008 HE Plunger

24 | 13527006 HEEEHE Plunger spring

25 | 13512009 =M Guide plate

26 | 135511019 1857 SM15/64x28 Screw SM15/64x28

27 | 13612005 BERSTEN A Rotating hook positioner

28 101511011 15T Screw

29 | wW02004 KRR T Washer

30 [ 13521001 TiiEHE 13612001 Oil pipe for hook shaft bushin

FS | Q8HS B BHA (8 Number
NO. Part NO. Part Name Description z @24y (z-12
1 13502002 1A Upright shaft 1 1 1
2 13525001 bt Gear assembly 1 1 1
3 101515007 1257 SM1/4x40x8 Screw SM1/4x40x8 8 8 8
4 | 13525002 I2hgait () Gear 1 1 1
5 | 13525003 T Pinion 1 1 1
6 | 13525004 U= () Gear 1 1 1
7 13503018 iz E (1) Bushing upper 1 1 1
8 13503019 Izt E () Up ring shaft bushing lower 1 1 1
9 135515008 1RET SM15/64x28 Screw SM15/64x28 2 2 2
10 10818502 BOERGE Hook assembly 1 1 1
11| 10818501 i Bobbin 1 1 1
12 10818001 IERER) Hook assembly (with tail) 1 1 1
13 13502007 i Hook driving shaft 1 1 1
14 | 10123003 T hEE 0il wick 1 1 1
15 135520007 12T SM3/16x32 Screw SM3/16x32 1 1 1
16 13503009 EHEGHE Bushing front 1 1 1
7 135520008 857 SM15/64x28 Screw SM15/64x28 1 1 1
18 | 13527005 HE AT Spring 1 1 1
19 10108002 THEB Thrust shrink collar 1 1 1
20 | 101511012 $BET SM11/64x40x4.8 | Screw SM11/64x40x4.8 2 2 2
21 13603025 ThEE Bushing rear 1 1 1
1 1 1
1 1 1
1 1 1
1 1 1
1 1 1
1 1 1
1 1 1
1 1 1
1 1 1
1 1 1

31 10122015

oA

Plunger




.i[! 3 ﬂ: 2= i
];Es Lulﬂ.:.l!{ /0il lubrication component
7 tl: nts

N ar




7838, imER/0il lubrication components

FS | 2~8EHsS BFR TR #&8 Number
NO. Part NO. Part Name Description z (zzD z-12
1 1352000200 | HZEAH Oil pump assembly 1 1 1
1-1 13502024 SHERATH Shaft for oil pump 1 1 1
1-2_ | 13520001 SRR 0il pump 1 1 1
1-3 | 13525006 SR/ Small gear for oil pump 1 1 1
1-4 | 13525005 SHEASES Big gear for oil pump 1 1 1
1-5 | 13512021 THEASIR Cover for oil pump 1 1 1
1-6 | 13512024 SEHEER 0il pump Filter 1 1 1
1-7 | 13512022 SHRETHR Adjusting plate for oil pump 1 1 1
1-8 | 13512023 SHEENERR Oil pump Filter cover 1 1 1
1-9 | 502032 SHERAEIRIBE] M3x6 Screw M3x6 2 2 2
1-10 | 135511037 1257 M3x10 Screw M3x10 3 3 3
2 105511019 #25T SM11/64x40x13 Screw SM11/64x40x13 2 2 2
3 1352100700 | ipdERE Oil pipe complete for upper shaft 1 1 1
4 1362100100 | FipHER A Oil pipe for arm lower _shaft 1 1 1
4-1 | 13621001 TAHE 0il pipe for lower shaft 1 1 1
4-2 | 13636001 TiphEEEsL Lower shaft Hose connector 1 1 1
5 | 1351202400 | jitkEIEiRALAE Oil wick set plate complete 1 1 1
5-1 | 13512031 Qil line fixing plate 1 1 1
5-2 | 13521006 Qil line fixing plate oil pipe(short) 1 1 1
5-3 | 13521005 & Qil line fixing plate oil pipe(long) 1 1 1
5-4 | 13523007 SHZEE R Oil line fixing plate oil line 1 1 1
5-5 101501010 S5 1EIRE] SM9/64x40 Screw SM9/64x40 1 1 1
5-6 | 13534001 S EIE R Oil line fixing hook 1 1 1
6 101511010 H2ET SM9/64x40x11 Screw SM9/64x40x11 2 2 2
7 101511004 HRET SM3/16X28 X7 Screw SM3/16X28 X7 1 1 1
8 305102 INESER Keep off plate 1 1 1
9 1472201 IS EREERS Keep off plate wool felt 1 1 1
10 101511001 #25T SM3/16X28x9 Screw SM3/16X28x9 8 8 8
n 304715 EER Side plate 1 1 1
12 | 14722006 EERSh Gasket 1 1 1
13 | 10111004 HE 0il sight window 1 1 1
14 | 10122019 iES O BUpE 0-ring 1 1 1
15 13522008 BEE ($25.5) Rubber plug ($25.5) 1 1 1
16 13522003 BEE ($8.8) Rubber plug (48.8) 1 1 1
17 10122005 PR TR 2= Take-up link pin screw plug 1 1 1
18 | 13522001 RIS ($19) Rubber plug (¢19) 1 1 1
19 | 13522005 BEE ($57) Rubber plug ($5.7) 2 2 2
20 | 14022013 A45-0754 F|Z= (48.5) Rubber plug (¢8.5) 1 1 1
21 | 12922001 BEE ($125) Rubber plug ( $12.5) 1 1 1
22 | 13522002 ERIREE ($11.8) Rubber plug( ¢ 11.8) 1 1 1
23 201511014 HRET SMT1/64X40 Screw SM11/64X40 1 1 1
24 | 13512025 EHRES Pipe return pipe clamp 1 1 1
25 | 12921002 EihE #3X b4 Oil return pipe ¥ 3X ¢ 4 1 1 1
26 | 13523003 B E S 0il felt 1 1 1
27 10423005 JHi%% 2.5x260/2.5x290 0il wick 1 1 1
28 | 13522004 BEE ($27) Rubber plug ($27) 1 1 1
29 112511014 #2ET SM11/64x40x5.3 Screw SM11/64x40x5.3 2 2 2
30 13612023 b=Ne Keep off plate 1 1 1




8. FF£4H{4/Switch components




8.FF3%4H(4/Switch components

=2 NEHS FZHR SRR #18 Number

=2 Part NO. Part Name Description z @24y z-12
1 | 1473000900 LED JTFFXk4R4 Switch assembly 1 1 1

2 | 101s11004 1RET SM3/16X28 X7 Screw SM3/16X28 X7 2 2 2

3 | 40112091 SHEREIELZE Qil tube holder 1 1 1

4 | 101511005 18T Screw 1 1 1

5 | 13628009 BISERR SRS Seals washer 1 1 1

6 | 302662 FISERRRISRS Backstitch solenoid cover 1 1 1

7 | 101511001 15T Screw 4 4 4




9
M
sk
f
4+
/M
a
ch
ine h
e
a
d
a
cc
e
SS
o
rie
s

®

%




9.#1:LFf#{8/Machine head accessories

Fs LENS BFR TR &8 Number
NO. Part NO. Part Name Description CZ @24y Z-12
1 115031022 A5-1311 2 Machine head cover 1 1 1
2 10131004 BETHEEF (/M) Screw driver(small) 1 1 1
3 10131003 1BETHEF () Screw driver(middle) 1 1 1
4 20731047 18447] Screw driver(large) 1 1 1
5 13517002 #Hl5T DPx17 23#(EF7) Needle(DPx17 23#) 10 10 10
6 10818501 By Bobbin 5 5 5
7 1351203700 S PRAZEE Knee control limit frame 1 1 1
7-1 | 13512026 ISR AZE Knee lifter stop bracket 1 1 1
7-2 | 135515019 i 37 Screw M6 2 2 2
7-3 N01029 Nut M6 2 2 2
7-4 | 135512003 ZSER(EEIEET M6 Screw M6 1 1 1
1350100900 SHEAE Qil pan assembly 1 1 1
8 13501007 SHE Qil reservoir 1 1 1
9 | 101511028 HUHMEET SM5/16x24x7 | Screw SM5/16x24x7 1 1 1
10 | 001047 FAGHMRETEE) Washer 1 1 1
N | 13523006 R Gasket 1 1 1
12 13511006 RIS THRAT Knee press lifter rod 1 1 1
13 10131001 Rk Magnet 1 1 1
14 | 20131038 /INHEE 0il pot 1 1 1
15 10122060 NERSE Rubber coat 2 2 2
16 | 1011203100 e Hinge 2 2 2
17 | M13522001 HIALpS =S (X) Cushion(big) 2 2 2
18 10122022 HISLEAEEER (/)N) Cushion(small) 2 2 2
19 | 11351001 SEE(600mI)(10%) 0il bag (600mI)(10#) 1 1 1
20 1383100300 Psaosrasad Spool stand complete 1 1 1
21 101110 IES2=, Frame support bar 1 1 1
22 | 1351203800 A V=t Joystick assembly 1 1 1
22-1 | 13512038 A an Bent rod 1 1 1
22-2 | 1012029 £ ENINES Bell 1 1 1
22-3 | 10112030 fifibhze Bell bracket 1 1 1
22-4 | 101512004 REERZRIBET MEXTI Screw M6x11 1 1 1
23 | 13502025 [ E e Hinge pin 1 1 1
24 | 13527014 BisEAngE Spring 1 1 1
25 | 10101008 Y e Connector 1 1 1
26 101512003 1257 M8 Screw M8 2 2 2
27 | 10122024 Rkt Mat 1 1 1
28 HO05010 FFO4E Split stop ring 1 1 1
29 | 11023001700 BRI Electric control pedal 1 1 1
703725 a Packaging materials 1 1 1
30 11543100300 EGERT Pedal connecting rod 1 1 1
31 114712003 FO¥REN4-10) Open wrench 1 1 1




R EE K
LEAR S &S 7o IR Ol e

ARBEHEFAE - ARROESHE RREHE

400-8876-858
www.chinajack.com

A
RRMARBRDERAE JACK TECHNOLOGY CO,,LTD
IIEES MM IRIRSKERE008S No:1008, Donghai Road East, Jiacjiang District,
g e Taizhou city, Zhejiang, China
= ool T G TEL:0086-576-881/7788 88177789

ol s Ll FAX:0086-576-88177758



